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TEST EUT DESCRIPTION
Description of EUT
Name Model Revision Serial Number
EUT RPT1900 RPT1900 000001

Classification Cellular Repeater (Base Station)

Frequency Uplink 1850-1910 MHz

Range Downlink 1930-1990 MHz
Transmitter  100%

Duty cycle

Operating -40°C to +50°C
Temperature

Output power 32.80 dBm —PeakPower
Functional Cellular Repeater
Description

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
5 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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SUMMARY OF RESULTS
Test Specification Results
RF Power Output FCC 2.1046 / 24.232(a) Pass

32.7dBm PEAK POWER

Input Plots FCC 2.1049(i) Pass
Output Plots FCC 2.1049(1) Pass
Spurious Emissions at FCC 24.238(a) Pass

Antenna Terminal

Field Strength of Spurious | FCC 24.238(a) Pass
Radiation
Occupied Bandwidth FCC 2.1049 Pass

CONDITIONS DURING TESTING

No modifications to the Equipment Under Test (EUT) were necessary during testing.

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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Confidential 01/26/2010



FCCID UDIRPT1900
EQUIPMENT UNDER TEST (EUT) DESCRIPTION

The Telcosat RPT1900 Repeater increases the coverage and capacity of existing cellular wireless networks. It
simultaneously supports 3G and 4G communications protocols and multiple RF carriers using advanced
processing. The repeaters are designed to increase the coverage and capacity of existing wireless networks for
both indoor and outdoor use. GSM, EDGE and WCDMA protocols can operate simultaneously on the same unit.
Key features include support for multiple GSM/EDGE carriers and WCDMA support in the 1900MHz operating
band.

The Telcosat RPT 1900 Repeater also provides optional software selectable narrow band IF filter (10 Megahertz)
and programmable PLL for center frequency adjustment. This is a factory adjustment or through an authorized
service center. Adjustments cannot be completed by the end user without the factory software. Factory software
not supplied to the end user. Band Width and Frequency adjustment performed only by the manufacturer or
authorized service center.

The following model has been tested: Model Number RPT1900, Serial number 000001.

EQUIPMENT UNDER TEST

Telcosat RPT1900 Repeater

Manufacturer: Telcosat Inc. Model: RPT 1900 Serial: 000001
FCC ID: UDIRPT1900

LIST OF TEST EQUIPMENT USED DURING TESTING.

Equipment Manufacturer Model# Serial# Cal Date Cal Due
Signal Generator Agilent E4437B | US39230102 02-Nov-09 02-Nov-10
Spectrum Analyzer 2 Agilent/HP 85668 3407A08370 31-Mar-09 31-Mar-10
RF Power meter Agilent/HP E4416A MY45101929 | 31-Jan-2008 | 03-Sep-2010
RG Power Sensor Agilent/HP EG327A UsS40440846 | 07-Nov-2009 | 08-Jan-2011
Spectrum analyzer 1 Agilent E4404B | MY44220519 02-Nov-09 02-Nov-10

Agilent Signal Generator, model E4437B ESG DP SERIES, Included software, GSM, CDMA, WCDMA, EDGE,
MULTIPLE SIMULTANEOUS SIGNAL CAPABILITY

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
7 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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TEMPERATURE AND HUMIDITY DURING TESTING

The temperature during testing was within -40°C and +50°C. The relative humidity was between
20% and 75%.

FCC 2.1033(c)(3) USER’S MANUAL
The necessary information is contained in a separate document.

FCC 2.1033 (c)(4) TYPE OF EMISSIONS
G7TW, GXW, FOW

FCC 2.1033 (c)(5) FREQUENCY RANGE
1850-1910MHz Uplink, 1930-1990MHz Downlink

FCC 2.1033 (c)(6) OPERATING POWER
Out put Range -17.3dBm to +32.7dBm

FCC 2.1033 (c)(7) MAXIMUM POWER RATING
2 watts peak

FCC 2.1033 (c)(8) DC VOLTAGES
The necessary information is contained in a separate document.

FCC 2.1033 (c)(9) TUNE-UP PROCEDURE
The necessary information is contained in a separate document.

FCC 2.1033(c)(10) SCHEMATICS AND CIRCUITRY DESCRIPTION
The necessary information is contained in a separate document.

FCC 2.1033(c)(11) LABEL AND PLACEMENT
The necessary information is contained in a separate document.

FCC 2.1033(c)(12) SUBMITTAL PHOTOS
The necessary information is contained in a separate document.

FCC 2.1033 (c)(13) MODULATION INFORMATION
EDGE, GSM, WCDMA

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
8 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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Description of Operation

AGC FUNCTION
The BDA has an auto AGC function on both signal paths that serve to protect and prevent the saturation of the
power amplifier. The amplifier has a directional coupler and power detector at the Input of the high power
amplifier to monitor the output power.

When a high signal is received the automatic level control detects the amplitude and sends a feedback
signal to a voltage variable gain amplifier which attenuates the signal level so that output power of the amplifier
does not exceed the preset limit.

RF INPUT AND RF OUTPUT POWER LEVELS

The RPT1900 repeater has a maximum gain of 90dB. The AGC will control the maximum RF output to
+33dBm.

Block Diagram

To Area Fill
Antenna

To Donor
\ 4

Duplexer <_>O

Antenna

O<_> Duplexer

A

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCC 2.1046 / 24.232(a) - RF POWER OUTPUT

Test Setup
See Appendix A:
Test Equipment
Equipment Manufacturer | Model# Serial# Cal Date Cal Due
Signal Generator Agilent E4437B | US39230102 02-Nov-09 02-Nov-10
RF Power Meter Agilent/HP E4416A MY45101929 03-Sep-08 03-Sep-10
RF Power Sensor Agilent/HP EG327A | US40440846 | 07-Nov-2009 | 08-Jan-2011

Test Conditions

Base stations are limited to 1640 watts EIRP with antenna up to 300 meters HAAT .In no case may the peak
output power of a base station transmitter exceed 100 watts.

The manufacturer does not provide an antenna for sale with the product; hence EIRP is not measured nor
calculated. The end user of this product is to exercise proper engineering judgment to select the appropriate
antenna to comply with the EIRP limitation set forth by 24.232(a).

The RF power of the EUT was measured at the antenna port. The measurement satisfies the above requirement by
demonstrating the measured power is below 100 watts.

For downlink configuration, 1I900MHz Donor antenna port is connected to Signal Generator and Area Fill
antenna port is connected to RF Peak Power Meter. For uplink configuration, 1900MHz Donor antenna port is
connected to RF Peak Power Meter and 1900MHz Area Fill antenna port is connected to Signal Generator.

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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EQUIPMENT SETUP SHOWING RF PEAK POWER MEASURMENT.

Test Data

Downlink RF Peak Power

Measured Power (dBm)
Modulation
1930 MHz 1960MHz 1990MHz
EDGE 32.0 31.8 31.0
GSM 28.6 28.5 27.8
WCDMA 31.8 315 31.2

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
1 1 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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Uplink RF Peak Power
Measured Power (dBm)
Modulation
1850 MHz 1880MHz 1910MHz
EDGE 30.7 30.1 29.3
GSM 30.5 30.2 29.2
WCDMA 32.7 32.5 32.8

Conclusion As indicated above, each single channel does not exceed the 100 Watt peak power limit.

FCC 2.1049(i)- INPUT/OUTPUT PLOTS

Test Setup
See Appendix A.
Test EQuipment
Equipment Manufacturer | Model# Serial# Cal Date Cal Due
Signal Generator Agilent E4437B | US39230102 | 02-Nov-09 | 02-Nov-10
Spectrum analyzer Agilent E4404B | MY44220519 | 02-Nov-09 | 02-Nov-10

Test Conditions
For downlink configuration, Donor antenna port is connected to Signal Generator and Area Fill antenna port is

connected to a Spectrum Analyzer. For uplink configuration, Donor antenna port is connected to spectrum
analyzer and Area Fill antenna port is connected to Signal Generator.
Uplink: 1850 to 1910MHz

Downlink: 1930 to 1990MHz

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
12 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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Test Plots

DOWNLINK - EDGE 1930MHz

ESG Configuration

FREQUENCY AMPLITUDE OFFS ogDioital ] ]
1.931 500 000 00 ©chz -60.00 en BY¢ Signal Generator adjusted to -60dBm
L DIGHOD BF | noo Hult i i : :
o BB il o output. Repeater set to maximum RF gain of
|Frea: 1.931 500 000 00 GHz Incr: 5.00000000MHz S Eaies 90dB
DIGMOD g Mod Satun: EDGE Data: Aond e
on Filter: EDGE Simbol Fate:270.833ksps Diaital Hod,
Trig Tupe: Continuous Retrigger: On I F
Trio Source: Ext Folaritu: Meo Oelay: OFF StATiot oy

Tricoer,
(Cont 1nuous
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Input Plot EDGE 1930MHz

e Agilent  15:13:20 16 Mov 2009 R T

Ref 48.5 dBm Atten 5 dB
Peak

10

Offst ' W Measured at the output terminal of
dB // «\ﬂ" the RPT1900 at full rated power.

Spectrum analyzer offset adjusted to
r[ N\ allow for inline attenuator and cable

. J \ i losses.
W1 S2 MW' ' ”ﬂ,\%
§3 FCne iyl 1, e,

Kl |fr ¥ ki

PA

Center 1.931 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (101 pts)

Output Plot EDGE 1930MHz

i Agilent  16:47:00 16 Nov 2003 R T

Ref31.5 dBm Atten 10 dB
Peak
Log

i P A kT
i

Offst
315

N s

i TN
ol SO TR Wit

AA
Center 1.931 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)
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DOWNLINK - EDGE 1960MHz

ESG Configuration

FREQUENCY AMPLITUDE OFFS e
1.960 00000000 sz | -60.00 oen i
1| DIGHOD wal E m 9] ltr‘r‘éﬁr‘
|Frea: 1.960 000 000 00 GHz Incr: S.00000000MHz Setup Select,
DIGMOD Dig fod Setup: EDGE _ CENGE
On Filtar toee Sl Rater270.833Ksps Digital Hod,
Trig Tupe: Continuous Retrigger: on " ¢
Trio Source: Ext Polaritu: Meg Delay: Off Stat et oar
Trigoer
(Cont inuous
Input Plot EDGE 1960MHz
e Agilent  15:14:11 16 Nov 2009 E T
Ref 48.5 dBm Atten 5 dB
Peak
Log
10
dB/ u .
Offst Measured at the output terminal of
15 J ’ the RPT1900 at full rated power.
dB .
Spectrum analyzer offset adjusted to
// \\ allow for inline attenuator and cable
losses.
Ilnl.la / \'\ F“‘L
TR
W1 52
§3 FChetuhiagh A, A MMM‘E‘M L
t L f t Tt
AA
PA
Center 1.96 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (101 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
15 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot EDGE 1960MHz

4 Agilent  16:48:25 16 oy 2009 R T

Ref31.5 dBm Atten 10 dB

Peak

Log

10

dB/ . I Measured at the output terminal of

Offst

315 M’l the RPT1900 at full rated power.

48 "}" W Spectrum analyzer offset adjusted to
M 'k}l allow for inline attenuator and cable
[ 1\ losses.

Vi 52 | |

§3 FC : ‘“‘mﬂ

AR
Center 1.96 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pis)

DOWNLINK - EDGE 1990MHz

ESG Configuration

FREQUENCY AMPLITUDE OFFS Digital
1.988 500 000 00 s 60.00 el
N Z — . m s}
H DIGHOD RF | nNop Multicarrier
10 ON | OH on
[frea: 1.988 500 000 00 GHz Iner: §.00000000MHz Setup Select,
DIGMOD Dig fod Setup: EDGE (ERBEY
Hod Tupe: EOGE Data: Random
On Filter: EDGE Sumbol Rate:270.833ksps Digital rod,
Define
Trig Tupe: Continuous Retrigoer: On
Trig Source: Ext Polaritu: Nea Delay: OfF Stg?\igﬁggr
Trigger
(Cont inuoUs )

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
16 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Input Plot ESG

@ Agilent  15:15:09 16 Mov 2009 FT

Ref 48.5 dBm Atten 5 dB
Peak
Log
10
dB/
Offst

1.5
d8 N Measured at the output terminal of

fﬁ“ “‘L the RPT1900 at full rated power.
/j \ Spectrum analyzer offset adjusted to

Wi sz Mwﬂ allow for inline attenuator and cable
s3 FC ot W e A, TTO Ya e T e
an ¥ H ¥ losses.

PA

Center 1.988 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (401 pts)

Output Plot ESG

#: Agilent  16:4953 18 Moy 2009 R T

Ref31.5 dBm Atten 10 dB
Peak
Log
10
dB/

Offst
315 Measured at the output terminal of

dB )
Jﬂ“ N the RPT1900 at full rated power.
}F \ Spectrum analyzer offset adjusted to

allow for inline attenuator and cable

Vi 2 ! losses.
mm—" . -

Center 1.988 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
17 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
UPLINK - GSM 1930MHz

ESG Configuration

FREQUENCY AHFLITUDE OFFS -
1.93150000000 s | -60.00 cen FF
L _DIGNoD | RF | 10D Multicarrier
10 OH oM in
Frea: 1.931 500 000 00 GHz Iner: 5.000000001Hz Setup Select,
DIGMOD Eig PDG-S%KUD: B Data: Ranch o
On Filter: 0.300 Gaussizn Sumbiol Rate:270.833ksps Dioital Mod,
Define
TR ey (R  Jmerern,
Trigge
(Cont Lnuous
Input Plot GSM 1930MHz
: Agilent  15:17:07 16 Mow 2009 R T
Ref 48.5 dBm Atten 5 dB
Peak
Log
10
dB/ .
Offst Wv Measured at the output terminal of
1.1'55 4 the RPT1900 at full rated power.
/ﬁ \L\‘N. Spectrum analyzer offset adjusted to
,JJ \ allow for inline attenuator and cable
,/ \Y losses.
WJ.M ey,
W1 S2 w
S3 FCpy iy w{\.«ﬁm ] ot M
AA
PA
Center 1.931 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (101 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
18 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot GSM 1930 MHz

Agilent  16:54:45 16 Mov 2003 R T
Ref31.5 dBm Atten 10 dB
Peak
Log
i i
dB/ " i
Offst M,"‘ 'ﬂ% Measured at the output terminal of
‘3,:,'5 the RPT1900 at full rated power.
M‘M N‘u Spectrum analyzer offset adjusted to
,ﬂ“ Hl‘ allow for inline attenuator and cable

W W w'm. losses.
5 Eomt? | i

AR
Center 1.931 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

DOWNLINK - GSM 1960MHz

ESG Configuration

FREQLENCY AMPLITLUDE OFFS Hodaigﬁgé
1.96000000000 &z | -60.00 dom b
L DIGNOD RF | nop Hulticarrier
1/0 OH | OH Il On
|rrea: 1.960 000 000 00 GHz Incr: S.00000000NHz Setup Select,
- (GSM)
Dig NMod Setup: GSM
DlGMUD HD:llg Tupe: MSK . Oata: Random
n Filter: 0.300 Gaussian Sumbol Rate:270.833ksps Digital riod,
Dafine
Trig Tupe: Continuous Retrigger: On
Trig Source: Ext Polaritu: Meg Delau: Off Btg?gg{?ggr
rigger,
(Cont inuous)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
19 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
Input Plot GSM 1960MHz

- Agilenf  15:17:39 16 Moy 2003 R T

Ref 48.5 dBm Atten 5 dB
Peak
Log
10

dB/
Offst W\# ' Measured at the output terminal of

1'55 \,\ the RPT1900 at full rated power.
f , Spectrum analyzer offset adjusted to
yf \\\ allow for inline attenuator and cable

losses.
wm/ ity
W1 S2
§3 FC Ui i Hf MM Mt

PA

Center 1.96 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (401 pts)

Output Plot GSM 1960 MHz

i Agilent  16:53:14 15 Nov 2009 R T
Ref31.5 dBm Atten 10 dB

Peak

Log

10
dB/

%:F NN ) wx
i

Vi s2 '
3 FC ] iy

Center 1.96 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
20 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

DOWNLINK - GSM 1990MHz

ESG Configuration

FREQUENCY AMPLITUDE OFFS Mndaigéig%
1.98850000000 &= | -60.00 den o¥e
L _DIGHOD | 1l @ @ Mu ltrréﬁr‘
|rrea: 1,988 500 000 00 GHz Incr: 5.000000007Hz Setup Salect,
DIGMOD Dig fiod Setup: ESM _ (Bst
On Filta: 5,500 Saussian Soriol Rvat270. 833kepe Dioital Hod,
Defing
L’:ig éﬁﬂﬁééugiénuuus Polarity: Meg EZE;&?QS;;‘ e Stgi\{gﬁgg'
Tr‘igger‘,
(Cont.inuous)
Input Plot GSM 1990MHz
- Agilent 151915 16 Moy 2009 R T
Ref 48.5 dBm Atten 5 dB
Peak
Log
10
dB/ , i
Offst % Measured at the output terminal of
e \H the RPT1900 at full rated power.
»N Spectrum analyzer offset adjusted to
,\fj V\L‘ allow for inline attenuator and cable
A’ losses.
o NMIM“&
w1 s2 M i WM
§3 FC[tibitiph gy ntn ANt
AA
PA
Center 1.988 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
2 1 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot GSM 1990MHz

& Agilent  16:51:61 16 Nov 2009 R T

Ref31.5 dBm Atten 10 dB

Peak

Log

10 i

f)?f;: Mmi'u i Measured at the output terminal of

e ) the RPT1900 at full rated power.
)I'ﬁ wh_. Spectrum analyzer offset adjusted to
,jﬂ ‘L, 1., allow for inline attenuator and cable

W W losses.
Vi §2 WW
s3 FCWM F..J%r\ )

AA
Center 1.988 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
22 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
DOWNLINK - WCDMA 1930MHz

ESG Configuration

FRECLENCY AMPL ITUDE OFFS L—COMA
Off
1.93350000000 &= | -60.00 cn
L LEOMA BF | noo | ik
/0 OH | OH Up
[frea: 1.933 500 000 00 GHz s 5000001 | ppcor
Il On
IWCDMA DL WCDMA Setup: 1 DPCH
(3GPP 3 Chip Rate: 3.8L0000McPs Reconstruction: 2.500MHz
12-p0)y Filter: WCOMA Ref Freaq: 10.0000000MHz CInt) H-COMA Select,
1/0 Mapping: Normal (1 OPCH)
On Link: Doun PRE Clip [I+JQ|: 100.0%
Trig Tupe: Continuous Retrigger: On H-COMA Definew
Trig Source: Ext Polaritu: Nea Delay: OFF
Haveform,
Statistics
More
1 of 23

Input Plot WCDMA 1930MHz

Agilent  02:06:57 26 Jan 2010 F T

Ref 58.5 dBm Atten 5 dB
Peak
Log
10
dB/

Measured at the output terminal of
the RPT1900 at full rated power.
Spectrum analyzer offset adjusted to

\ allow for inline attenuator and cable

f
", . J \ v losses.

S3 FC

PA

Center 1933 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
23 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot WCDMA 1930MHz

¢ Agilent  10:19:40 26 Jan 2010 R T
Ref31.5 dBm Atten 10 dB
Peak
Log
10
dB/ .
Offst Measured at the output terminal of
s ﬂmm%ﬂ!ﬁmﬁmwm&% the RPT1900 at full rated power.
\'1( Spectrum analyzer offset adjusted to
f' 11 allow for inline attenuator and cable
H losses.
w1 S2
53 FClapfimtitnlibyepy WMMMMMM
AA
Center 1.933 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
24 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

DOWNLINK - WCDMA 1960MHz

ESG Configuration

FREQUENCY AMPLITUDE OFFS L-COHA
o
1.96000000000 ez | -60.00 e
L LEDHA RF | ron | irk
1/0 OH | OH | Diour T
[¢rea: 1.960 000 000 00 6Hz e —
IGEEE On
WCDMA OL UCOMA Setup: 1 DPCH
¢3GPP 3.4 Chip Rate: 3.8LO000MCPs Reconstruction: 2.500MHz
12-0py Filter: LCOHA Fef Freg: 10.0000000MHz (Int) W-COMA Select,
I/0 Happing: Mormal (1 OPCHY
On Lirk: Down PRE Clip |T+J0l: 100.0%
Trig Tupe: Continuous Retrioger: On L-COMA Definer
Trig Source: Ext Polaritu: heg Delay: Off
Haweform,
Statistics
More
1 of 23

Input Plot WCDMA 1960MHZ

o Agilent  10:13:02 26 Jan 2010 F T

Ref 58.5 dBm Atten 5 dB
Peak

10

dB/ .
Offst . Measured at the output terminal of

s ! ! it} the RPT1900 at full rated power.

Spectrum analyzer offset adjusted to
{ n'L allow for inline attenuator and cable

f L. losses.
A oty

R
W1 S2

S3 FC

PA

Center 1.96 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
25 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.

Confidential 01/26/2010



FCCID UDIRPT1900

Output Plot WCDMA 1960MHz

e Agilent  10:20:25 26 Jan 2010 E T

Ref31.5 dBm Atten 10 dB
Peak
Log
10
dB/

;I:T;t Measured at the output terminal of
dB ' the RPT1900 at full rated power.
Spectrum analyzer offset adjusted to

allow for inline attenuator and cable

losses.

o 2 il [m———

Center 1.96 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
26 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

DOWNLINK - WCDMA 1990MHz

ESG Configuration

FREQUENCY AMPLITUDE OFFS L-COMA
1.98850000000 sz | -60.00 cen oFf T
L _ucona_| RF | noo | ink
1/0 OH | OH Up
|rrea: 1.988 500 000 00 GHz Incr: 5.00000000MHz g ter
| 07
WCDMA DL UCOMA Setup: 1 DPCH
(3PP 3.1 Chip Rate: 3.840000McPs Feconstruct.ion: 2.500MHz
12-gpy Filter: LCORA Ref Freg: 10.0000000MHz CInt) W-COMA Select,
I/0 Mapping: Mormal (1 OPCH2
Un Link: Down PRE Clip |I+jdl: 100.0%
Trig Tupe: Continuous Retrigger: On HW-COMA Def iner
Trig Source: Ext Polaritu: Meg Delad: Off
Haveform
Statistics
More
1 of 23

Input Plot WCDMA 1990MHz

- Agilent  10:14:38 26 Jan 2010 E T

Ref -58.5 dBm Atten 5 dB
Peak

10
gi‘;t Measured at the output terminal of
L'BE ! k| Lk . the RPT1900 at full rated power.

,ﬁl “'i\ Spectrum analyzer offset adjusted to

; \ allow for inline attenuator and cable

w SZWWWHW '\“ﬂ“ ity losses.

S3 FC

PA

Center 1.988 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
27 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot WCDMA 1990MHz

6 Agilent  10:21:.06 26 Jan 2010 R T

Ref315 dBm Atten 10 dB

Peak

Log

10

dB/

Offst Measured at the output terminal of

315

dB WWMW‘WWW the RPT1900 at full rated power.

Spectrum analyzer offset adjusted to

f, ‘lﬂ allow for inline attenuator and cable
/ \ losses.

w1 s2 L‘

§3 FCl ! "

Fe ! PNy

Center 1.988 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
28 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

UPLINK - EDGE 1850MHz

ESG Configuration

AMPLITUDE OFFS

-60.00 den

FRECQUENCY

1.85150000000 st

L DIGHOD

Dig Mod Setup: EDGE
DlGMUD mn? Tupe: EDBED
On Filter: EOGE

Data: Random
Sumbol Rate:270.833ksps

Retrigger: On
Delay: Off

Trig Tupe: Continuous

Trig Source: Ext Polaritu: Neg

Input Plot EDGE 1850MHz

Agilent  15:07:48 17 Moy 2009

Digital
Modulat ion
OfFf
Multicarrier
On
Setup Select,
(EDGE)
Dioital rlod,
Define

Haveform,
Statistics

Trigger,
(Cont inuous )

Ref 48.5 dBm Atten 5 dB

Peak
Log

10
dB/

Offst
1.5

W1 52 ‘lp’
S3 FC Y

LA -

PA

Center 1.851 GHz

#Res BW 3 kHz VBW 3 kHz

Span 1 MHz
#Sweep 2 s (1001 pis)

Measured at the output terminal of
the RPT1900 at full rated power.
Spectrum analyzer offset adjusted to
allow for inline attenuator and cable
losses.

29

Confidential 01/26/2010

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.




FCCID UDIRPT1900

Output Plot EDGE 1850MHz

- Agilent  15:40:48 17 Moy 2009 R T

Ref31.5 dBm Atten 10 dB
Peak
Log
10

dB/
Offst ' Measured at the output terminal of

35

dB WLI the RPT1900 at full rated power.
Spectrum analyzer offset adjusted to

fr ‘ﬂ I ) allow for inline attenuator and cable

; | osees,

fl V ¥
w1 s2 pa ﬁjlnﬁ‘f
S3 FC . W

—

Center 1.851 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
30 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

UPLINK - EDGE 1880MHz

ESG Configuration

FRECQUENCY AMPLITUDE OFFS DlQltE%

Modulatio
1.88000000000 &= | -60.00 dn 6
L DIGHOD RF | noo Multicarrier
1| OH | OH an
|Frea: 1.880 000 000 00 GHz Incr: 5.000000007Hz setur Sglect,
DIGMOD Dig Mod Setup: EDGE
Mod Tupe: EOGE Data: Random
Un Filter: EDGE Sumbol Rate:270.833ksps Dioital rlod,
Define
Trig Tupe: Continuous Retrigger: On
Trig Source: Ext Polaritu: hNeg Delay: OFF Uevefiar,

Statistics

Trigger,
(Cont inuous )

Input Plot EDGE 1880MHz

- Agilent  15:10:02 17 Moy 2003 R T

Ref 48.5 dBm Atten 5 dB

Peak

Log

10

dB/ N )

Offst Measured at the output terminal of

L‘Bs the RPT1900 at full rated power.
. Spectrum analyzer offset adjusted to
%\L allow for inline attenuator and cable

7 | osses
! aae o

PA
Center 1.88 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
3 1 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot EDGE 1880MHz

s Agllent 154127 17 Nov 2009 R T

Ref31.5 dBm Atten 10 dB
Peak
Log

10 ¥,
dB/ .
Offst Measured at the output terminal of

2;:3-5 ﬁ"' the RPT1900 at full rated power.

Spectrum analyzer offset adjusted to

‘\ " allow for inline attenuator and cable

/
" 4 o e |

Center 1.88 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
32 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

UPLINK - EDGE 1910MHz

ESG Configuration

FRECQUENCY AMPLITUDE OFFS DlQltE%

Modulatio
1.90850000000 &= | -60.00 dn 6
L DIGHOD RF | noo Multicarrier
1| OH | OH an
|Frea: 1.908 500 000 00 GHz Incr: 5.000000007Hz setur Sglect,
Dig lod Setup: EDGE
DlGMUD Hu\:? Tupe: EDBED Data: Random
n Filter: EDGE Sumbol Rate:270.833ksps Dioital rlod,
Define
Trig Tupe: Continuous Retrigger: On
Trig Source: Ext Polaritu: hNeg Delay: OFF Uevefiar,

Statistics

Trigger,
(Cont inuous )

Input Plot EDGE 1910MHz

- Agilent  15:11:59 17 Nov 2003 R T
Ref 48.5 dBm Atten 5 dB
Peak
Log
10
dB! L ]
Offst Measured at the output terminal of
15
dB | the RPT1900 at full rated power.
if \ Spectrum analyzer offset adjusted to
H‘H Wl]l allow for inline attenuator and cable

- " ‘jﬂ )L] M losses.
5 :W@WM LIV e

PA
Center 1.909 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
33 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot EDGE 1910MHz

s Agllent 154211 17 Nov 2009 R T

Ref31.5 dBm Atten 10 dB
Peak
Log
10
dB/ -
Offst Measured at the output terminal of
::',L'S the RPT1900 at full rated power.
Spectrum analyzer offset adjusted to

, J‘l \1 n allow for inline attenuator and cable
ML losses.

w1 52 i ¥ !

§3 FC ,

Center 1.909 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
34 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

UPLINK - GSM 1850MHz

ESG Configuration

FREQUENCY AHMPLITUDE OFFS HDUB%%Y{ES%
1.85150000000 == | -60.00 den B
L DIGHOD 1 M @ Mg ter
[frea: 1.851 500 000 00 GHz Incr: 5.00000000Hz Setup Select,
DIGMOD Dig Hod Setup: GSM _ (s
On LS fap— g:ﬁgélﬂggggpzm.saaksps Digital fod,
Define
Tis foresi Bt ™™ otsritu: neo  baimsort oHauefar,
Trigaer,
(Cont inuaus )
Input Plot GSM 1850MHz
- Agilenf 1514016 17 Mov 2009 R T
Ref 48.5 dBm Atten 5 dB
Peak
Log
10
dB/ ]
Offst Measured at the output terminal of
15
dB . the RPT1900 at full rated power.
w‘( Spectrum analyzer offset adjusted to

ﬂ N\\J allow for inline attenuator and cable

/!F l\ losses.
.lw ] 1
W1 52 p.r"'l
s3 FCW
AA

PA
Center 1.851 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
35 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot GSM 1850MHz

s Agllenf 154008 17 Nov 2009 R T

Ref31.5 dBm Atten 10 dB
Peak
Log ]
10
dB!
Offst . Measured at the output terminal of

i:s's /ﬂ - the RPT1900 at full rated power.

Spectrum analyzer offset adjusted to
M’“ allow for inline attenuator and cable

losses.
W1 S2
s3 FC

Center 1.851 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
36 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

UPLINK - GSM 1880MHz

ESG Configuration

FREQUENCY AMPLITUOE OFFS maagﬁg%
1.88000000000 &= | -60.00 an i
L _DIGNOD | Tl @@ Hulréﬁr
|Frea: 1.880 000 000 00 GHz Incr: 5.000000001Hz Setup Select,
DIGMOD Dig Hod Setup: GSM _ e
On LS fap— g:ﬁgélﬂggggpzm.saaksps Digital fod,
Define
Trio Shoress Bt Poleritu: Nes  bodmirorb o Hefarm,
Trigaer,
(Continuous)
Input Plot GSM 1880MHz
- Agilent  15:15:22 17 Moy 2003 R T
Ref 48.5 dBm Atten 5 dB
Peak
Log
10
dB/ - -
Offst Measured at the output terminal of
15
dB the RPT1900 at full rated power.
" Spectrum analyzer offset adjusted to
g‘(ﬂ hﬁn allow for inline attenuator and cable

N b losses.
1]
W1 S2
S3 FCW , WWW
AA

PA
Center 1.88 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
37 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot GSM 1880MHz

- Agilent  15:39:28 17 Mov 2009 R T
Ref31.5 dBm Atten 10 dB
Peak
Log
ar M
:)l:r;t Iy Measured at the output terminal of
3:3-5 Ml the RPT1900 at full rated power.
M ) Spectrum analyzer offset adjusted to
}"r ‘% allow for inline attenuator and cable
LU
losses.
W1 S2
S3 FC ﬂﬁ&w
AA
Center 1.88 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
38 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

UPLINK - GSM 1910MHz

ESG Configuration

FREQUENCY AMPLITUDE OFFS HDUB%%%ES%
1.90850000000 &= | -60.00 dn 6
L DIGHOD RF | noo Multicarrier
1| OH | OH an
|Frea: 1.908 500 000 00 GHz Incr: 5.000000007Hz setur Select,
Dig Nod Setup: GSH
DlGMUD Hu\:? Tupe: MSK . Data: Random
n Filter: 0.300 Gaussian Sumbol Rate:270.833ksps Dioital rlod,
Define
Trig Tupe: Continuous Retrigger: On
Trig Source: Ext Polaritu: hNeg Delay: OFF Uevefiar,

Statistics

Trigger,
(Cont inuous )

Input Plot GSM 1910MHz

Agilent  15:16:49 17 Moy 20039 R T

Ref 48.5 dBm Atten 5 dB
Peak
Log
10
dB/
Offst W Measured at the output terminal of

dB - n% the RPT1900 at full rated power.
- - Spectrum analyzer offset adjusted to
Jr N allow for inline attenuator and cable

U
J ]Lk o losses.
W1 s2 1 W
S3 FC !

AR
PA
Center 1.909 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pis)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
39 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot GSM 1910MHz

w Agilent  15:38:47 17 Nov 2009 BT

Ref31.5 dBm Atten 10 dB
Peak

10

g?f; ! Measured at the output terminal of

s ! m the RPT1900 at full rated power.

g’f ﬂ‘\ Spectrum analyzer offset adjusted to
JJ \ﬂ allow for inline attenuator and cable
' 'W‘ losses.

w1 52 X
S3 FC ]

Center 1.909 GHz Span 1 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pis)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
40 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

UPLINK - WCDMA 1850MHz

ESG Configuration

FRECLENCY FHPLITUDE TFFS g
1.85250000000 &= | -60.00 «en oft
H m w M@ Ooun ﬁ
|Frea: 1.852 500 000 00 GHz Incr: 5.00000000MHz
NCDMH Ehgl%glgg: SSEEEHEE.IDEEIEEE:EBH Reconstruction: 2.500MHz
(3608 35y Filter: nConA Fef Frea: 100000000z (Int) WCOth Select,
On Link: Up FAE CTin |Zhi01 200, o
Trig Tupe: Continuous Retrioger: On W-COMA Definer
Trig Source: Ext Polarity: Neg Delau: Off
Haveform,
Stat.istics
oD
Input Plot WCDMA 1850MHz
Agilenf  15:21:64 17 Nov 2009 E T
Ref 58.5 dBm Atten 5 dB
Peak
Log
10
dB/f .
Offst Measured at the output terminal of
e WM"M il M..“' WA, the RPT1900 at full rated power.
N’!. Spectrum analyzer offset adjusted to
f ’k allow for inline attenuator and cable
J losses.
W1 S2 '|I["|'||'|"'F
83 FC
AR
PA
Center 1.853 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
41 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot WCDMA 1850MHZ

i Agilent

15:34:42 17 Mov 2002 R T

Ref 31.5 dBm

Peak
Log
10
dBr
Offst
31.5
dB

w1 S2
53 FC

Atten 10 dB

ety

ot

W

Center 1.853 GHz

#Res BW 3 kHz

Span 10 MHz
VBW 3 kHz #Sweep 2 s (1001 pts)

FregiChannel

Ceanter Freq
1.85250000 GHz

Start Freg
1.84750000 GHz

Stop Freg
1.85750000 GHz

CF Step
1.00000000 MHz
Auto Mlan

Freqg Offset
0.00000000 H=z

Signal Track
On Off

Scale Type
Log Lin

Measured at the output terminal of the
RPT1900 at full rated power.

Spectrum analyzer offset adjusted to
allow for inline attenuator and cable
losses.

42

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
UPLINK - WCDMA 1880MHz

ESG Configuration

FREQUENCY AMPLITUOE OFFS H-COHA
1.88000000000 s= | -60.00 den ort
L _ucona | RF | oD Link
/0 OH | OH = L ]
|Frea: 1.880 000 000 00 BHz Incr: ©.00000000MH:
WCDMA UL UCDMA Setup: DPCCH
¢3app 3.y Chip Rate: 3.8LO000MCPS Reconstruction: 2.500MHz
12-00) Filter: WCOMA Ref Freg: 10.0000000MHz (Int) H-COMA Select.,
1/ Mapping: Mormal (DPCCH)
On Link: Up PRE Clip |T+jd|: 100.0%
Trig Tupe: Continuous Retrigger: On H-COMA Definer
Trig Source: Ext Polaritu: Neg Delay: Off
Haveform,
Statistics
More
1 of 23

Input Plot WCDMA 1880MHZ

- Agilenf 152403 17 Nov 2009 R T

Ref -58.5 dBm Atten 5 dB
Peak
Log
10

dB/ .
Offst Measured at the output terminal of

s ) , the RPT1900 at full rated power.

Spectrum analyzer offset adjusted to

I
( VH allow for inline attenuator and cable

et

losses.

o
—-:-'_
=

W1 S2
S3 FC

PA

Center 1.88 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pis)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
43 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot WCDMA 1880MHZ

Augilent 15:34:01

17 Mow 2009

Ref 31.5 dBm

Atten 10 dB

Peak

Il||rr'|

i T T

Center 1.88 GHz
#Res BW 3 kHz

VBW 3 kHz

Span 10 MHz
#Sweep 2 s (1001 pts)

Freg/Channel

Center Freq
1.88000000 GHz

Start Freq
1.87800000 GHz

Stop Freqg
1.88500000 GHz

ZF Step
1.00000000 MHz
Aauta bdan

Freq Offset

Measured at the output terminal of
the RPT1900 at full rated power.
Spectrum analyzer offset adjusted to
allow for inline attenuator and cable
losses.

0.00000000 Hz

Signal Track
On Off

Scale Type
Log Lin

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
44 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

UPLINK - WCDMA 1910MHz

ESG Configuration

FREQUENCY AMPLITUOE OFFS H-COHA
1.906 50000000 s= | -60.00 den ort
L _ucona | RF | oD Link
/0 OH | OH = L ]
|Frea: 1.906 500 000 00 6Hz Incr: ©.00000000MH:
WCDMA UL UCDMA Setup: DPCCH
¢3app 3.y Chip Rate: 3.8LO000MCPS Reconstruction: 2.500MHz
12-00) Filter: WCOMA Ref Freg: 10.0000000MHz (Int) H-COMA Select.,
1/ Mapping: Mormal (DPCCH)
On Link: Up PRE Clip |T+jd|: 100.0%
Trig Tupe: Continuous Retrigger: On H-COMA Definer
Trig Source: Ext Polaritu: Neg Delay: Off
Haveform,
Statistics
More
1 of 23

Input Plot WCDMA 1910MHz

- Agilent  15:26:39 17 Mav 2009 R T

Ref 58.5 dBm Atten 5 dB
Peak
Log
10

g?f; Measured at the output terminal of

:,'Bs t sl Wy Ltk i) . the RPT1900 at full rated power.

w Spectrum analyzer offset adjusted to

f ‘] allow for inline attenuator and cable

ot N S

S3 FC

losses.

PA

Center 1.907 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
45 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Output Plot WCMA 1910MHz

- Agilent  15:3316 17 Mav 2009 R T

Ref31.5 dBm Atten 10 dB
Peak
Log
10

::?1;: - Measured at the output terminal of
7&:3-5 Ml the RPT1900 at full rated power.
H/ , Spectrum analyzer offset adjusted to

ﬁ ‘ﬂ allow for inline attenuator and cable

f i losses.

S W“WWPMWW

Center 1.907 GHz Span 10 MHz
#Res BW 3 kHz VBW 3 kHz #Sweep 2 s (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
46 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
FCC 24.238 (a) Conducted Spurious Emission

Test Setup
See Appendix A

Test EQquipment
Equipment Manufacturer | Model# Serial# Cal Date Cal Due
Signal Generator Agilent E4437B | US39230102 | 02-Nov-09 | 02-Nov-10
Spectrum Analyzer 2 Agilent/HP 8566B 3407A08370 | 31-Mar-09 | 31-Mar-10
Spectrum analyzer 1 Agilent E4404B | MY44220519 | 02-Nov-09 | 02-Nov-10

Test Conditions

For downlink configuration, Donor antenna port is connected to Signal Generator and Area Fill antenna port is
connected to Spectrum Analyzer.

For uplink configuration, Donor antenna port is connected to Spectrum Analyzer and Area Fill antenna port is
connected to Signal Generator.

The Test plots are recorded with a Spectrum Analyzer 1 in 30MHz to 2GHz and Spectrum Analyzer 2 in 2GHz to
20GHz .

All plots measured at the output terminal of the RPT1900 at a rated power.

Spectrum analyzer offset adjusted to allow for inline attenuator and cable losses.

Uplink:
1850 to 1910MHz

Downlink:
1930 to 1990MHz

Uplink Modulation:
EDGE, GSM, WCDMA

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
47 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

Test Setup Measuring Spurious up to 20 Gigahertz

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
48 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
UPLINK - EDGE 1930MHz

s Agilent  15:54:45 26 Jan 2010 R T

Mkr1 1.928900 GHz
Ref31.5 dBm Atten 10 dB -28.39 dBm
Peak
Log

10 Jm
dB/ m

Offst
315

: |
|
!

DI
13.0
dBm

PASS

I ER—
L

|

; Vo
Vi s2 NWMW g f TP Measured at the output terminal of
f,

S3 FC J

PP A the RPT1900 at rated power.
Center 1.93 GHz Span 10 MHz
#Res BW 10 kHz H#VBW 300 kHz Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
49 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
DOWNLINK - EDGE 1930MHz

START 30MHz STOP 1 GHz

- Agilent  14:1001 26 Jan 2010 R T

Mkr1 408.3 MHz
Ref31.5 dBm Atten 10 dB -33.71 dBm
Peak
Log
10
dB/
Offst
315
dB

DI

3.0
dBm PASS

Vi S2 R Measured at the output terminal of
§3 FCpotertymed o the RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

DOWNLINK - EDGE 1930MHz
START 1 GHz STOP 2 GHz

e Agilent  11:44:13 28 Jan 2010 E T

Mkr1 1.6700 GHz
Ref31.5 dBm Atten 10 dB 27.76 dBm
Peak
Log
10
dB/
Offst
315
dB

DI
3.0 N
dBm I PASS

Ho P

e T A Powe e R S L T S R S S S Measured at the output terminal of
S3 FC

AR the RPT1900 at rated power.

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz VBW 1 MHz #Sweep 100 ms (401 pts)

50 The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred

herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
DOWNLINK - EDGE 1930MHz

START 2 GHz STOP 20 GHz

HKR 19.96 CHz

Ao REF 31.5 dBm _ ATTEN G aB

oL
“13e
atire
PASS
Measured at the output terminal of
the RPT1900 at rated power.
START 2.8 CMHx Sl&m Mz

RES B8 1 MMz VB 3 MMz SHP A58 nseo

DOWNLINK - EDGE 1990MHz START 30MHz STOP 1 GHz

i Agilent  0B:44:49 Mow 20, 2009 R T

Mkr1 1.98770 GHz
Ref 31.5 dBm Atten 10 dB 23.51 dBm
Peak
Log

o Al
b AN

DI
“13.0
dBm

PASS

. LA f
v1 s2 Ty PWUVW A ) WWWWWMMN Measured at the output terminal of

3 FC
AA the RPT1900 at rated power .

Center 1.99 GHz Span 10 MHz
#Res BW 10 kHz #VBW 300 kHz Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
5 1 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

DOWNLINK - GSM 1990MHz START 30MHz STOP 1 GHz

Agilent  08:56:39 Mov 23, 20032 E T

Mkr1 966 MHz
Ref31.5 dBm Atten 10 dB -35.01 dBm
Peak
Log
10
dB/
Offst
315
dB
DI

3.0
dBm PASS

V1 52 o Measured at the output terminal of
S3 FC T ST VAV P T AR R W RPN et WAl po

I the RPT1900 at rated power .

s
=,

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

DOWNLINK - EDGE 1990MHz START 1 GHz STOP 2GHz

- Agilent 11:43:06 26 Jan 2010 E T

Mkr1 1.6850 GHz
Ref31.5 dBm Atten 10 dB -28.06 dBm
Peak
Log
10
dB/
Offst
315
dB
DI
130
dBm

PASS

I

H

V1 S2 PN PP DY S S PP B et e Y i
s3 FC Measured at the output terminal of

the RPT1900 at rated power .

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz VBW 1 MHz #Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
52 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
DOWNLINK - EDGE 1990MHz
START 2 GHz STOP 20GHz

HKR 19.96 CHz

fp REF 31.5dBm __ATTEN 18 g
e o
HARKER
oL 19.96 CHz
12.0 ~18.5dBm
daties |

PASS

Measured at the output terminal of
the RPT1900 at rated power.

START 2.8 CHz STOP 209 CHx
RES B8 1 Mz VBN 3 MMz SHP 458 nseo

DOWNLINK - GSM 1930MHz

- Agilent  06:36:38 Mav 20, 2009 R T

Mkr1 1.92915 GHz
Ref31.5 dBm Atten 10 dB -25.06 dBm
Peak
Log

o f
|

Offst
315
dB

DI
3.0
dBm R

1 PASS

- "

“‘Iwuwll.ll‘ml TII‘{I o T l‘||| o “Iw L '!l" llllllull o

:; ;z‘ i WW Measured at the output terminal of
' the RPT1900 at rated power .

Center 1.93 GHz Span 10 MHz
#Res BW 10 kHz #VBW 300 kHz Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
53 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

DOWNLINK - GSM 1930MHz START 30MHz STOP 1 GHz

i Agilenf  05:40:45 Mov 23, 2009 R T

Mkr1 867 MHz
Ref31.5 dBm Atten 10 dB 3553 dBm
Peak
Log
10
dB/f
Offst
315
dB

DI

30 PASS

V1 §2 . Measured at the output terminal of
S3 FCheandt, P ety e MW“S&”“\—MWM

AA the RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 100.5 ms {401 pts)

DOWNLINK - GSM 1930MHz START 1 GHz STOP 2 GHz

- Agilent  11:45:18 26 Jan 2010 E T

Mkr1 1.5800 GHz
Ref31.5 dBm Atten 10 dB -28.34 dBm
Peak
Log
10
dB/
Offst
315
dB

DI b

b Y [oass

W

RSP, (PR, W E TP PN OV SR e CW S .
V1§t peptglesmbpednceces Measured at the output terminal of
3 FC

AA the RPT1900 at rated power .

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz VBW 1 MHz #Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
54 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

DOWNLINK - GSM 1930MHz START 2 GHz STOP 20 GHz

MR 19,96 Gz

Ao REF 31.5 dBm ATTEN 18 dB
% au/s
MARKER
0 19.96 GMz
130 -18.5 dBm
i ’ ' ! ] ] ! ' ' ' PASS

Measured at the output terminal of
the RPT1900 at rated power.

START 2.8 CHz STOP 298 CHx
RES BM 1| MMz VBN 3 MMz SHFF 458 nseo

DOWNLINK - GSM 1990MHz

5 Agilent  05:35:03 Now 20, 2009 R T

MkrZ 1.99060 GHz
Ref31.5 dBm Atten 10 dB 24.86 dBm
Peak
Log i
r b
dB/
Offst }
31.5
dB

DI
-13.0
dBm

PASS

| —

1 ! .
n YT J."Xﬂ. r ( ﬁ
va s2| WP TP ARE P d e T WW Measured at the output terminal of

S3 FC the RPT1900 at rated power.

AA
Center 1.99 GHz Span 10 MHz
#Res BW 10 kHz #VBW 300 kHz Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
55 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

DOWNLINK - GSM 1990MHz START 30 MHz STOP 1 GHz

4 Agilenf  08:50:26 Mov 23, 2009 R T

Mkr1 241 MHz
Ref31.5 dBm Atten 10 dB -35.29 dBm
Peak
Log
10
dB/
Offst
315
dB

DI

3.0
dBm PASS

Vi S2 o
83 FClamnispliopeniia Sttt o ot My S Measured at the output terminal of

the RPT1900 at rated power .

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

DOWNLINK - GSM 1990MHz START 1 GHz STOP 2 GHz

e Agilent  11:46:13 26 Jan 2010 R T

Mkr1 1.8300 GHz
Ref31.5 dBm Atten 10 dB -28.74 dBm
Peak
Log
10
dB/
Offst
315
dB

DI beandn,
130
dBm

— |

PASS

EOH
i

e Y S P S L R L L R Measured at the output terminal of
83 FC the RPT1900 at rated power.

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz VBW 1 MHz #Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
56 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

DOWNLINK - GSM 1990MHz START 2 GHz STOP 20 GHz

MXR 19,00 Gz

,‘.’9 REF 31.5 dBm ATTEN 18 an
e ans
HARKER
o 19,63 GMx
128 -18.5 dBm
dbies !

PASS

Measured at the output terminal of
the RPT1900 at rated power .

START 2.8 CHx STOP 200 CHx
RES BM 1 MM VO 2 M SHP A58 rseo

DOWNLINK - WCDMA 1930MHz

s Agilent  14:56:52 Mov 19, 2009 R T

Mkr1 1.92876 GHz
Ref31.5 dBm Atten 10 dB -16.96 dBm
Peak
Log
10
dB/f
Offst
315 f
dB }
DI

3.0
dBm PASS

M“M‘Mﬂpﬁmﬁm |
V1 s2 o ' Measured at the output terminal of

S3 FC .

' the RPT1900 at rated power.
A
it

IImE:

i

Center 1.93 GHz Span 30 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 100 ms (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
57 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900

DOWNLINK - WCDMA 1930MHz START 30 MHz STOP 1 GHz.

A Agilent  09:03:21 Mov 23, 2009 R T

Mkr1 593 MHz
Ref31.5 dBm Atten 10 dB -34.91 dBm
Peak
Log
10
dB/
Offst
315
dB

DI
-13.0

dBm PASS

:; FSE o NN N Y TSN e i spermnir Pt | MEasured at the output terminal of

AA the RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 100.5 ms (401 pts)

DOWNLINK - WCDMA 1930MHz START 1 GHz STOP 2GHz.

2 Agilent  11:49:47 26 Jan 2010 E T

Mkr1 1.7925 GHz
Ref31.5 dBm Atten 10 dB -27.65 dBm
Peak
Log
10
dB/
Offst
315
dB

DI 1‘-\'
130
dBm PASS

N
?

V1 52t s i e o b T e T o Measured at the output terminal of

3 FC the RPT1900 at rated power.

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz VBW 1 MHz #Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
58 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
DOWNLINK - WCDMA 1930MHz START 2 GHz STOP 20GHz.

MR 1970 CHx

e REF 31.5 dBm ATTEN 18 o8
w e
R
o 1970 Onz
s -18.5 dBen
) 1

= | 1 | | 1 g .t PASS

Measured at the output terminal of
the RPT1900 at rated power.

“
START 2.0 CHx STOF 208 CMx
RES B0 ) M VoM 3 e SMP A8 rsec

DOWNLINK - WCDMA 1990MHz

- Agilent  14:58:38 Moy 19, 2009 R T

Mkr1 1.99341 GHz
Ref31.5 dBm Atten 10 dB -26.24 dBm
Peak
Log
10

dB/

Offst

315

dB

DI

-13.0 |
dBm o || PASS

V1 Sz
S3 FC

Measured at the output terminal of

' the RPT1900 at rated power.
WWWW

Center 1.99 GHz Span 50 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 100 ms (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
59 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
DOWNLINK - WCDMA 1990MHz START 30 MHz STOP 1 GHz.

s Agilenf 090600 Nov 23, 2009 R T

Mkr1 214 MHz
Ref31.5 dBm Atten 10 dB -34.38 dBm
Peak
Log
10
dB/
Offst
315
dB

DI

3.0
dBm PASS

Vi S2 T Measured at the output terminal of
§3 FChy e o, Xm,w AP ot gt e Nt gt e Mgl A b et [t e RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz H#VBW 300 kHz Sweep 100.5 ms (401 pts)

DOWNLINK - WCDMA 1990MHz START 1 GHz STOP 2GHz

A Agilent 11:49:00 26 Jan 2010 R T

Mkr1 1.8500 GHz
Ref31.5 dBm Atten 10 dB 27.7 dBm
Peak
Log
10
dB/
Offst
315

I

}
dB I
30 r J 1| pass
dBm I

O

I L I e e ST T S R Ry - Measured at the output terminal of
S3 FC the RPT1900 at rated power.

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz VBW 1 MHz #Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900
DOWNLINK - WCDMA 1990MHz START 2 GHz STOP 20GHz

MKR 18,96 CHz

';,;_, REF 31.5 dBm ATTEN 18 a9
18 a8/
HARKER
o 18.96 CHz
“13.0 -18.5 dBm
Atley |

PASS

Measured at the output terminal of
the RPT1900 at rated power.

START 2.8 CHx STOP 2808 CHz
RES BM 1 MHz VEM 3 MMz SHP 458 nsec

UPLINK - EDGE 1850MHz

i Agilent  18:00:18 26 Jan 2010 F T

Mkr1 1.849275 GHz
Ref31.5 dBm Atten 10 dB 22.32 dBm
Peak
Log

. N
ors TRl

o |

DI

e f' \ 71' h PASS

V1 s2 MWMWMJ W %‘WW‘U* '\‘\'M lMﬁLVmMW \ HM Measured at the output terminal of

§3 FCaty , the RPT1900 at rated power.

AA
Center 1.85 GHz Span 10 MHz
#Res BW 10 kHz H#VBW 300 kHz Sweep 100 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900

UPLINK - EDGE 1850MHz START 30MHz STOP 1 GHz

- Agilent  12:04:59 Mov 23, 2009 R T

Mkr1 593 MHz
Ref31.5 dBm Atten 10 dB -35.06 dBm
Peak
Log
10
dB/
Offst
315
dB

DI
;Bs:l PASS

Vi 52 :
el NN FYPRPY IRPEY YV OV R AT R Measured at the output terminal of
AA the RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz H#VBW 300 kHz Sweep 100.5 ms (401 pts)

|
UPLINK - EDGE 1850MHz  START 1 GHz STOP 2 GHz

- Agilent  16:25:16 26 Jan 2010 E T

Mkr1 1.5125 GHz
Ref31.5 dBm Atten 10 dB 29.17 dBm
Peak
Log
10
dB/
Offst
315
dB

g T
A13.0

dBm " | PASS

V1 82|, apenap gty ipon ) MMW&WMMWWW Lt Measured at the output terminal of
s3 FC the RPT1900 at rated power.

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz H#VBW 1 MHz Sweep 4 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900
UPLINK - EDGE 1850MHz START 2 GHz STOP 20 GHz

26-00N-2910
MKR 19,86 CHz
Ao REF 31.5 dBm ATTEN 16 ab
19 a8/
HARKER
DL 19.806 CHz
130 “18.5 d8m
dBm 1

PASS

Measured at the output terminal of
the RPT1900 at rated power.

“
START 2.8 CMz STOP 2908 CMz
RES BM 1 MMz VM 3 MMz SHF 458 nseo

UPLINK - EDGE 1910MHz

e Agilent  16:27:54 26 Jan 2010 E T

Mkr1 1.910900 GHz
Ref31.5 dBm Atten 10 dB -16.91 dBm

rog T

i ANTA

i A
" | A
o e v B pass

__;E

:
3

=

o

=

P

i,

vi s2| ' U P Measured at the output terminal of
53 FC WMWMMW the RPT1900 at rated power.

AA
Center 1.91 GHz Span 10 MHz
Res BW 100 kHz #VBW 1 MHz Sweep 4 ms (401 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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UPLINK - EDGE 1910MHz START 30 MHz STOP 1 GHz

s Agilenf  12:09.09 Nov 23, 2009 R T

Mkr1 340 MHz
Ref31.5 dBm Atten 10 dB -34.78 dBm
Peak
Log
10
dB/
Offst
315
dB

DI

3.0
dBm PASS

- T Measured at the output terminal of
83 FCluetidtnbtyebonapy s el i prepb ottt obissaste bt b danra it | the RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

UPLINK - EDGE 1910MHz START 1 GHz STOP 2 GHz

- Agilent  16:26:20 26 Jan 2010 E T

Marker
Mkr1 15125 GHz
FR;ef31.5 dBm Atten 10 dB 2941 dBm o
eak
1 2 3 4
Log
10 [
dB/ Mormal
Offst
315 -
dB
DI N'r Delta
3.0
B PASS
dBm | Delta Pair
] (Tracking Ref)
. Ref Delta q h inal of
Vi S2 WMW WWWWMMW WMl,.\. Soan P Measured at the Output terminal o
-
53 ;A Span Center the RPT1900 at rated power.
Off
Start 1 GHz Stop 2 GHz 1’\“1?59
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (101 pts) o

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
64 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.

Confidential 01/26/2010
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UPLINK - EDGE 1910MHz START 2 GHz STOP 20 GHz

26--2018
MKR 18,99 CHx
"'r"’ REF 31.5 dBm ATTEN 18 an
18 a8/
HARKER

DL 19.99 GMz

-13.0 -18.5 d8m
dBm

PASS

Measured at the output terminal of
the RPT1900 at rated power.

“
START 2.0 CMz STOP 2080 CMx

RES DM ) Mot VoM 3 e SHFP A58 rseo

UPLINK - GSM 1850MHz

4 Agilent

17:07:27 26 Jan 2010 E T

Ref31.5 dBm

Peak
Log
10
dB/
Offst
315
dB

DI
-13.0
dBm

V1 S2
S3 FC

Mkr1 1.84909 GHz
Atten 10 dB -25.38 dBm

| PASS

|
f
R\ .
WWW Measured at the output terminal of
%MWQWT fi— the RPT1900 at rated power.

Center 1.85 GHz Span 10 MHz
#Res BW 10 kHz #VBW 300 kHz Sweep 100 ms (1001 pts)

65
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UPLINK - GSM 1850MHz START 30 MHz STOP 1 GHz

s Agilent 116860 Nov 23, 2009 R T

Mkr1 423 MHz
Ref31.5 dBm Atten 10 dB -35.05 dBm
Peak
Log
10
dB/
Offst
315
dB

DI
Jaznl: PASS

Vi S2 o Measured at the output terminal of
§3 FCloficos, i i gl i A it ettt s e el e ey

AR the RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz H#VBW 300 kHz Sweep 100.5 ms (401 pts)

UPLINK - GSM 1850MHz START 1 GHz STOP 2 GHz

e Agilent  17:05:58 26 Jan 2010 R T

Mkr1 1.560 GHz
Ref31.5 dBm Atten 10 dB -28.59 dBm
Peak
Log
10
dB/
Dffst
315
dB

DI M
a0 - PASS

dBm

o
V1 52 tuboitio oyt I, P A WrYYRI T Y Syt Measured at the output terminal of
53 :; the RPT1900 at rated power.

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 10 ms (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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UPLINK - GSM 1850MHz START 2 GHz STOP 20 GHz

26- J0N-2010
MXR 1968 CHz
ha REF 31.5 dBm ATTEN 18 a8
19 ans
HARKER
DL 1968 CMz
A13.0 -18.5 dBm
dBm $

=l — ¢ pEm—3 ! ! — PASS

Measured at the output terminal of
the RPT1900 at rated power.

START 2.8 CMz STOP 208 CMx
RES B 1 M VO 3 MM S A58 nseo

UPLINK - GSM 1910MHz

i Agilent  17:03:26 26 Jan 2010 R T

Mkr1 1.91038 GHz
Ref31.5 dBm Atten 10 dB -27.45 dBm
Peak
Log

. T
o i ]H

dB ‘
DI

3.0 |
dBm ) |,[

/ /N
Vi s2 WWWWM W* WM H Measured at the output terminal of
S3 FC | Fl%w ‘| the RPT1900 at rated power.

e

PASS

Center 1.91 GHz Span 10 MHz
#Res BW 10 kHz #VBW 300 kHz Sweep 100 ms (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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UPLINK - GSM 1910MHz START 30 MHz STOP 1 GHz

A Agilent  12:02:14 Mov 23, 2009 R T

Mkr1 741 MHz
Ref31.5 dBm Atten 10 dB -35.55 dBm
Peak
Log
10
dB/
Offst
315
dB

DI
13.0
dBm PASS

V1 S2 . Measured at the output terminal of
S3 FC f ol e Mo F gy ot dm o [T b eyt ey o,
AA the RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

UPLINK - GSM 1910MHz START 1 GHz STOP 2 GHz

e Agllent  17:04'67 26 Jan 2010 R T

Mkr1 1.538 GHz
Ref31.5 dBm Atten 10 dB -33.43 dBm
Peak
Log
10
dB/
Offst
315
dB

DI b

13, Fip
oy J PASS

Vi1 szwwmmmwwwwwmw L] Measured at the output terminal of

S3 FC

AA the RPT1900 at rated power.
Start 1 GHz Stop 2 GHz
#Res BW 1 MHz H#VBW 1 MHz Sweep 10 ms (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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UPLINK - GSM 1910MHz START 2 GHz STOP 20 GHz

26-0N-2010

MKR 2608 CHz

Ao REF 31.5 dBm ATTEN 18 00
18 an
MARKER
DL 2008 Mz
13.0 -18.5 d8m
dBm
PASS
Measured at the output terminal of
the RPT1900 at rated power.
START 2.8 CMx B STOP 208 CMz

RES 8M 1 Mz VEBM 3 MMz SHP 458 nseo

UPLINK - WCDMA 1850MHz

s Agilent  17:16:40 26 Jan 2010 R T

Mkr1 1.85258 GHz
Ref31.5 dBm Atten 10 dB -20.04 dBm
Peak
Log
10

o ) M\
|
|

dB

DI

3.0
dBm b PASS

V1 s2 ' M"Nrk' J MW Measured at the output terminal of

S3 FC WW { the RPT1900 at rated power.
AN by Ao

=

Center 1.85 GHz Span 50 MHz
#Res BW 10 kHz #VBW 300 kHz Sweep 500.2 ms (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900

UPLINK - WCDMA 1850MHz START 30 MHz STOP 1 GHz

A Agilent  11:48:49 Nov 23, 2009 E T

Mkr1 370 MHz
Ref31.5 dBm Atten 10 dB -34.79 dBm
Peak
Log
10
dB/
Offst
315
dB

DI
d1I33r: PASS

V1 S2 X Measured at the output terminal of
83 FC gttt v A "
AA the RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

UPLINK - WCDMA 1850MHz START 1 GHz STOP 2 GHz

e Agilent  17:18:15 26 Jan 2010 E T

Mkr1 1.591 GHz
Ref31.5 dBm Atten 10 dB 79.82 dBm

Peak
Log \ﬂ
10 |
dB/

Offst
315

dB
DI LW
A13.0 [

dBm [ PASS

L e O I T e e Wl | Measured at the output terminal of

S3 FC

AA the RPT1900 at rated power.
Start 1 GHz Stop 2 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 10 ms (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900

UPLINK - WCDMA 1850MHz START 2 GHz STOP 20 GHz

MKR 1078 CMx

Ao REF 31,5 dBm ATTEN 18 a8
18 ans
HARKER
DL 10.78 Cuz
430 <18.5 dBm
dBm ¢

PASS

Measured at the output terminal of
the RPT1900 at rated power.

i “ ! !
STARY 2.8 CMz STOP 298 CHr
RES BM 1 M VBN 3 e SHPF 458 nseo

UPLINK - WCDMA 1910MHz

5 Agilent  14:50:19 Mo 19, 2009 R T

Mkr1 1.91091 GHz
Ref31.5 dBm Atten 10 dB 21.77 dBm
Peak
Log
10

dB! I
Offst !
315

o |

Hantplopighthg L

PASS

dBm
S3 FC |

AA the RPT1900 at rated power.
g ottt P

13.0
V1 S2 Measured at the output terminal of

Center 1.91 GHz Span 50 MHz
#Res BW 30 kHz #VBW 100 kHz #Sweep 100 ms (1001 pts)

7 1 The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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UPLINK - WCDMA 1910MHz START 30 MHz STOP 1 GHz

- Agilent  11:54:35 Mov 23, 2009 R T

Mkr1 571 MHz
Ref31.5 dBm Atten 10 dB -35.24 dBm
Peak
Log
10
dB/
Offst
315
dB

DI

3.0
dBm PASS

— : Measured at the output terminal of
S3 FC .I'\uit.. N UL Y TR, ¥, AP, L LN L0 T 1, R | WMM oo et gt the RPT1900 at rated power.

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

|
UPLINK - WCDMA 1910MHz START 1GHz STOP 2 GHz

e Agilent  17:19:20 26 Jan 2010 R T

Mkr1 1.555 GHz
Ref31.5 dBm Atten 10 dB -28.87 dBm
Peak
Log
10
dB/
Offst
315
dB

o fo
!

dBm I PASS

o]

V1 S2 oo N gt b b b e fomt e o wwpigN| Measured at the output terminal of

S3 : the RPT1900 at rated power.

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 10 ms (1001 pts)

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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UPLINK - WCDMA 1910MHz START 2 GHz STOP 20 GHz

KR 19.896 CHz

/},_, REF 31.5 dBm ATTEN 186 a0
19 an/
HARKER
bL 1906 CMz
~13.0 ~18.5dBm
dBm :

PASS

Measured at the output terminal of
the RPT1900 at rated power.

"
START 2.8 CMz STOP 208 CMx

RES BM 1 Mz VM 3 MMz SMPF A58 nseo
99% BANDWIDTH
Test Setup
See Appendix A
Test Equipment
Equipment Manufacturer Model# Serial# Cal Date Cal Due
Spectrum Analyzer Agilent E4437B | US39230102 | 02-Nov-09 | 02-Nov-10
Signal Generator Agilent E4404B | MY44220519 | 02-Nov-09 | 02-Nov-10

Test Conditions

For downlink configuration, Donor antenna port is connected to Signal Generator and Area Fill antenna port is
connected to a Spectrum Analyzer. Spectrum analyzer offset adjusted to allow for inline attenuator and cable
losses.

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
73 herein. This test report should not be published or duplicated in whole or part without permission from the testing body and the customer.
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FCCID UDIRPT1900
For uplink configuration, Donor antenna port is connected to Signal Analyzer and Area Fill antenna port is
connected to a Signal Analyzer.

The 99% BW is measured at the RF antenna port under investigation using the occupied bandwidth measurement
function of the spectrum analyzer.

Spectrum analyzer offset adjusted to allow for inline attenuator and cable losses.

Uplink: 1850 to 1910MHz

Downlink: 1930 to 1990MHz

Uplink Modulation: EDGE, GSM, WCDMA

Downlink: Modulation: EDGE, GSM, WCDMA - Power = 32.4dBm

Test Plots

99% BANDWIDTH DOWNLINK - EDGE 1930MHz

i Agilenf  15:41:54 18 Moy 2009 R T
Mkr1 1.931504 GHz
Ref41.5 dBm Atten 20 dB 31.77 dBm
#Peak
Log P LOWER BAND
; Y
dB/
Offst >/ e
315 v
dB f "*Lk
IR TTITPRTRT T W SR = LT o L T TR R FTERTCTINT I o S
Center 1.931 GHz Span 2 MHz
#Res BW 30 kHz #VBW 300 kHz Sweep 10 ms (1001 pts)
Occupied Bandwidth Oce BW % Pur 99.00 %
259.4848 kHz #d5 260048
Transmit Freq Error -1.854 kHz
# dB Bandwidth 335.361 kHz

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900

99% BANDWIDTH DOWNLINK - EDGE 1960MHz

4 Agilent  15:47:40 18 Mov 2009 R T MID BAND
Mkr1 1.960004 GHz
Ref41.5 dBm Atten 20 dB 31.21 dBm
#Peak
Log
i ; \\‘{
dB/
Offst lf Y e
315 » "
dB
. Yy WW"‘/ \"‘WM ety ‘ Insvrrn i)
Center 1.96 GHz Span 2 MHz
#Res BW 30 kHz H#VBW 300 kHz Sweep 10 ms (1001 pts)
Occupied Bandwidth Oce BYW % Pur 99.00 %
258.5902 kHz #d 260048
Transmit Freg Errar S1.217 kHz
% dB Bandwidth 338.657 kHz

| UPPER BAND

99% BANDWIDTH DOWNLINK - EDGE 1990MHz

- Agilenf  15:40:42 18 Moy 2009 R T
Mkr1 1.988492 GHz

Ref41.5 dBm Atten 20 dB 31.4 dBm
#Peak é

Log

" S

dB/

Offst >/ Y\

315 .

dB f \\

PPETTINFTSIIS FEPTTRTRRT BRI Y Dl R PERTRE I RER TN PR .
Center 1.988 GHz Span 2 MHz
#Res BW 30 kHz #VBW 300 kHz Sweep 10 ms (1001 pts)

Occupied Bandwidth Cice BW % Pur 99.00 %
259.7409 kHz #d52600 48

Transmit Freq Error -2.540 kHz

¥ dB Bandwidth 338.286 kHz

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900
99% BANDWIDTH DOWNLINK - GSM 1930MHz

- Agilenf  15:49:13 18 Mov 2009 R T LOWER BAND

Mkr1 1.931504 GHz

Ref41.5 dBm Atten 20 dB 28.84 dBm

#Peak L

Log ke

- ?r)/vﬁ HJL\\?

dB/

Offst S/ Yk

315 J"J h

d8 o ™,

FRTES TR TPWETY NN ey TN PRI SNSRI F N Y
Center 1.931 GHz Span 2 MHz
#Res BW 30 kHz #VBW 300 kHz Sweep 10 ms (1001 pts)

Occupied Bandwidth Oce BW % Pur 53.00 %
253.2108 kHz xds -6 00de

Transmit Freq Error -1.322 kHz

¥ dB Bandwidth 336.964 kHz

99% BANDWIDTH DOWNLINK - GSM 1960MHz

- Agilent  15:49:48 18 Mov 2009 R T
8 MID BAND
Mkr1 1.960004 GHz
Ref41.5 dBm Atten 20 dB 28.72 dBm
#Peak L
Log
” ?’f\-w(‘.ﬂ““?
dB/
Offst =3 / \ e
315 A
dB J./’ \"“u‘
Center 1.96 GHz Span 2 MHz
#Res BW 30 kHz H#VBW 300 kHz Sweep 10 ms (1001 pts)
Occupied Bandwidth Occ BYW % Pwr  98.00 %
253.7989 kHz xds 260008
Transmit Freg Errar -B93.382 Hz
% dB Bandwidth 339.305 kHz

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900
99% BANDWIDTH DOWNLINK - GSM 1990MHz

- Agilent  15:50:31 18 Mov 2009
J o RT UPPER BAND

Mkr1 1.988504 GHz

Ref41.5 dBm Atten 20 dB 27.64 dBm

#Peak L

L

1;9 zm—m,\

dB/ 9( \?

offst / \

315 y

dB J,J‘" “‘w'\

b b g T B ﬁw"MMM (R NPT FP n
Center 1.988 GHz Span 2 MHz
#Res BW 30 kHz #VBW 300 kHz Sweep 10 ms (1001 pts)

Occupied Bandwidth Oce BW % Pur 53.00 %
253.5422 kHz #d52600 48
Transmit Freq Error -1.767 kHz
¥ dB Bandwidth 338.795 kHz
99% BANDWIDTH DOWNLINK - WCDMA 1930MHz
- Agilent  15:52:33 18 Moy 2009 R T
8 =~ LOWER BAND
Mkr1 1.93352 GHz
Ref41.5 dBm Atten 20 dB 23.75 dBm
#Peak
Log )
10 ﬁﬂ"":"‘ AT NI ETRTRITARRETY A M'\J"’M“ﬁ‘
dB/
Offst J"( \
315 /! \
dB rm Lob ,JJ kmwwhmw
Center 1.933 GHz Span 10 MHz
Res BW 100 kHz VBW 1 MHz Sweep 10 ms (1001 pts)
Occupied Bandwidth Qcc BW % Pur 59.00 %
41625 MHz xdB  -25.00dB
Transmit Freg Errar 19,639 kHz
x dB Bandwidth 4659 MHz

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900
99% BANDWIDTH DOWNLINK - WCDMA 1960MHz

- Agilenf  15:53:18 18 Mov 2009 R T MID BAND
Mkr1 1.96002 GHz
Ref41.5 dBm Atten 20 dB 20.64 dBm
#Peak
Log b
10 e o ket _.‘A-M.«wwﬁww_“
dB/ $ g
Offst - I'I \ =
315 / |
dB AT WY ! \NWWWMMW
Center 1.96 GHz Span 10 MHz
Res BW 100 kHz VBW 1 MHz Sweep 10 ms (1001 pts)
Occupied Bandwidth Oce BW % Pur 53.00 %
4 1540 MHz xdB  -26.00 dB
Transmit Freq Error 32641 kHz
¥ dB Bandwidth 4678 MHz
99% BANDWIDTH DOWNLINK - WCDMA 1990MHz
- Agilent  15:54:20 18 hov 2009 E T
s UPPER BAND
Mkr1 1.98652 GHz
Ref41.5 dBm Atten 20 dB 21.13 dBm
#Peak
Log r
10 =i P R it e et o ..a_w‘
dB/ ? Q
Offst Jf
315 >/ V€
!
dB Imgtulhparprim oty el mw \\._ R ,.J.r
Center 1.986 GHz Span 10 MHz
Res BW 100 kHz VBW 1 MHz Sweep 10 ms (1001 pts)
Occupied Bandwidth Oce BW % Pur 53.00 %
4 1540 MHz xdB  -26.00 dB
Transmit Freq Error -17.327 kHz
% dB Bandwidth 4.685 MHz

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900

99% BANDWIDTH UPLINK - EDGE 1850MHz

v Agilent  1E:54:33 18 Nov 2003 E T LOWER BAND

Mkr1 1.851496 GHz

Ref41.5 dBm Atten 20 dB 33.05 dBm

#Peak 4

Log N

"’ / N

dB/ = -

offst / \

315 ] -

i 7 k)

FEITSRFHISE PRSI TRFY RRRTIYVIOW oy ARCETC VPR Y N RY TS T T
Center 1.831 GHz Span 2 MHz
#Res BW 30 kHz VBW 300 kHz Sweep 10 ms (1001 pts)

Occupied Bandwidth Oce BW % Pur 99.00 %
258.1337 kHz #i5 D004
Transmit Freq Error -2.276 kHz
# dB Bandwidth 336.208 kHz
99% BANDWIDTH UPLINK - EDGE 1880MHz
Agilenf 16:55:44 158 Mov 2009 R T MID BAND
Mkr1 1.879996 GHz
Ref41.5 dBm Atten 20 dB 31.37 dBm
#Peak b
Log
- ?m”r "‘w?\
dB/
Offst A/ NS
315 N
i 7 5

[T TR R I T TR by ok s gt
Center 1.88 GHz Span 2 MHz
#Res BW 30 kHz VBW 300 kHz Sweep 10 ms (1001 pts)

Occupied Bandwidth Oce BW % Pur 53,00 %
256.6307 kHz #i5 D004

Transmit Freq Error -1.796 kHz

¥ dB Bandwidth 330673 kHz

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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FCCID UDIRPT1900

99% BANDWIDTH UPLINK - EDGE 1910MHz
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99% BANDWIDTH UPLINK - GSM 1850MHz
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99% BANDWIDTH UPLINK - GSM 1880MHz
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99% BANDWIDTH UPLINK - GSM 1910MHz
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99% BANDWIDTH UPLINK - WCDMA 1850MHz
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99% BANDWIDTH UPLINK - WCDMA 1910MHz
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PASSBAND GAIN AND BANDWIDTH

Test Setup
See Appendix A
Test EQquipment

Equipment Manufacturer | Model# Serial# Cal Date Cal Due
Spectrum Analyzer Agilent E4437B | US39230102 | 02-Nov-09 | 02-Nov-10
Signal Generator Agilent E4404B | MY44220519 | 02-Nov-09 | 02-Nov-10

Test Conditions

For downlink configuration, Donor antenna port is connected to Signal Generator and Area Fill antenna port is

connected to Spectrum Analyzer.

For uplink configuration, Donor antenna port is connected to Spectrum Analyzer and Area Fill antenna port is

connected to a Signal Analyzer.

Uplink: 1850 to 1910MHz
Downlink: 1930 to 1990MHz

The gain response is measured with a spectrum analyzer in the uplink and down link direction with ESG output
power set to -60dBm.

Spectrum analyzer offset adjusted to allow for in line attenuator and cable losses.

The test results contained in this report refer exclusively to the product(s) presented for testing. The test results do not cover models or products not referred
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Test Plots
PASSBAND GAIN UPLINK
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PASSBAND GAIN DOWNLINK
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Appendix A: Block Diagram of Test Setup

Conducted Emissions, Output Power , Occupied Bandwidth, Passband Gain and Bandwidth

EUT
A
ESG-Signal »| 30dB | »| Spectrum
Generator Attenuator ! Analyzer 1
1
1
1
NOTE; ESG-SIGNAL GENERATOR !
CAPABLE OF SIMULTANEOUS MULTIPLE : Spectrum
-=» Analyzer 2
SIGNAL OUTPUT
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